65K(2) 7
. 655((2)23)\(2)

iy b SR 26
o35K(2) )
' 1336 if

435K () -

26 5,36
- %36
Y

. G et
. T 18X(2) - @1\

1 19%(2) 4 - g 7
20X(2) 3 e
RRANPS M H{6))
?? 1 Kr\;., \J
. %%ﬁﬁ\%z 7

2

v STex(2)
16 20X(2)

5




NO. |Code DESCRIPTION QTY
1 1632008 COMB ASSEMBLY 1
2 1632001 THE BLADE ASSEMBLY 1
3 1632007 MOUNTING PEDESTAL FOR SHAFT COVER 2
4 (93037 BEARING 2
5 632006 BEARING MOUNTING BLOCK 1
6 (91325 BOLT M6 * 12 8
7 |636006 FROM THE PULLEY 1
8 [296503 THE CRANKSHAFT FLAT KEY 1
9 [91329 BOLT M6 * 16 5
10 90061 NUT M6 1
11 190059 NUT M8 13
12 [91927 SET THE STEP BOLT HIGH 1
13 [90057 NUT M10* 1.5 6
14 (94270 FLAT MAT PHI PHI 30 * 10.5 * 2.5 4
15 (606140 PUSH WHEEL 4
16 [606060 WHEEL SHAFT BOLT M10 2
17 1606144-206 WHEEL COVER 4
18 [91322 BOLT THE M5 * 12 4
19 (636004 FRONT AXLE BUSH 4
20 |90015 NUT M5 4
21 1636001 FRONT AXLE 1
22 1636007 THE BELT 1
23 194041 GASKET 8.4 * 24 * 2 9
24 1636008 THE BELT COVER 1
25 [90075 NUT M10 * 1.5 1
26 [636005 DRIVING WHEEL 1
27 (90058 NUT M6 2
28 (91345 BOLT M8 * 20 1
29 |636009 BELT GUARD 1
30 240021210013 |ENGINE DH212 1
31 1631005 HOOD 1
32 (94261 GASKET 8.4 * 16 * 1 1
33 |631002 POWER MOUNTING PLATE 1




34 (94057 WASHER © 20 * 8.4 * 2 1
35 194040 SPRING WASHER 8.1X2.1 4
36 (91349 BOLT M8 * 40 4
37 192113 BOLT M10 * 130 1
38 636002 THE WHEEL AND AXLE BOLT 2
39 1636003 SHAFT CUSHION COVERS 2
40 (91881 BOLT M8 * 16 4
41 1631003 LEFT ARM REST 1
42 |631001-136 THE COMB GRASS PLATE 1
43 (94036 OPEN RING ® 5 2
44 (634001 HOUGAIBAN 1
45 (634002 TORSION SPRING FOR REAR COVER PLATE 2
46 [634003 HOUGAIBAN SHAFT 1
47 (631004 RIGHT ARM REST BRACKET ASSEMBLY 1
48 (633001 HEIGHT CONTROL HANDLE 1
49 (633003 RAISE THE CONNECTING ROD 1
50 1632005 BEARING COVER 1
51 191926 CONNECTING ROD STEP BOLT 1
52 1633002 TOP LEVEL ALIGNING BOARD 1
53 1634005 STRAW BAG HOLDER 1
54 1634004-069 CLIPPINGS BAG 1
55 1635001-206 THE PUSH ROD 1
56 1605159 WIRE CLIP 1
57 |605098-206 TRIANGLE KNOB 2
58 |605008-206 THE PUSH ROD 1
59 1635003 SHUT DOWN ARROWS 1
60 191870 SHAPED BOLT M6*33 1
61 |605010-136 FLAMEOUT LEVER 1
62 |90016 NUT M6 1
63 |605007-053 THE PUSH ROD BUSHING 1
64 191868 SHAPED BOLT M8*45 2
65 192107 BOLT M8 * 30 4







NO. [Code QTY
1 1240211 CRANKCASE 1
2 |93009 BALL BEARING 2
3 193507 OIL SEAL 2
4 1244302 GOVERNOR ASSEMBLY 1
5 1243901 SHAFT,GOVERNOR ARM 1
6 96804 WASHER,GOVERNOR ARM SHAFT | 1
7 1243902 PIN,LOCK 1
8 91816 BOLT, DRAIN PLUG 2
9 |94007 WASHER,DRAIN PLUG 2
10 (243770 MUFFLER 1
11 635004 FLAMEOUT SWITCH 1
12 240901 DOWEL PIN,CASECOVER 2
13 241208 PISTON 1
14 (241606 SCRAPER RING SET ,PISTON 1
15 (241503 ROD ASSEMBLY., CONNECTING 1
16 |245503 PIN, PISTON 1
17 |241301 CLIP, PISTON 2
18 |240105 COVER ASSEMBLY, CRANKCASE 1
19 (241011 CYLINDER HEAD 1
20 (241704 VALVE,IN 1
21 (245904 VALVE EXHAUST 1
22 (241806 RETURNER,INTAKE VALVE 1
23 1246001 SPRING,VALVE 2
24 1241801 SEAT, VALVE SPRING,IN 1
25 1241802 SEAT, VALVE SPRING,EX 1
26 242202 PLATE,PUSH ROD GUIDE 1
27 (242101 ROCKER ASSY 2
28 (241804 ROTATOR 1
29 191006 BOLT, STUD 2
30 |91007 BOLT, STUD 2
31 242815 CARBURETOR ASSEMBLY 1
32 195404 FUEL LINE 4*8*134+25 1
33 194403 CLIP,FUEL LINE 7.5 1
34 1244001 GOVERNOR ARM 1
35 635002 SWITCH OFF BRACKET 1
36 |90016 NUT M6 2
37 1240391 CRANKSHAFT ASSEMBLY 1
38 246102 LIFTER,VALVE 2
39 196040 PACKING,CASECOVER 1




40 |242003 CAMSHAFT ASSEMBLY 1
41 240905 PIN, DOWEL 2
42 91347 BOLT M8X30 6
43 196058 GASKET,CYLINDER HEAD 1
44 191359 BOLT M8*60 4
45 (97109 SPARK PULG 1
46 241901 ROD,PUSH 2
47 240501 SHROUD 1
48 (91325 BOLT M6X12 12
49 196045 PACKING,HEADCOVER 1
50 241111 COVER COMP,CYLINDER HEAD 1
51 (245703 WIND SHIEL COMP. 1
52 (91330 BOLT M6X20 1
53 (240401 FLYWHEEL ASSEMBLY 1
54 (244601 FAN,RECOIL STARTER 1
55 (244502 PULLEY,STARTER 1
56 (90003 NUT M14*1.5 1
57 (97516 IGNITION COIL ASSY 1
58 (91331 BOLT M6X25 2
59 (96046 PACKING,INTAKE 1
60 (242301 INSULATOR,CARBURETOR 1
61 (96050 PACKING,CARBURETOR 1
62 (94229 SPACER,CARBURETOR 1
63 (242701 ROD,GOVERNOR 1
64 (244208 SPRING,THROTTL RETURN 1
65 [244740-136A|RECOIL STARTER ASSEMBLY 1
66 (244422 SHROUD ASSY,UPPER 1
67 242936 AIR CLEANER ASSEMBLY 1
68 95603 TUBE,BREATHER 1
69 (243604 THE CAP 1
70 (244101 SPRING,GOVERNOR 1
71 (94206 SPRING WASHERS PHI 8 2
72 |245601-138 |DIPSTICK 1
73 (91818 ADJUSTER ROCKER ARM 2
74 {90011 NUT M8 2
75 [241401-138 |THE OIL PLUG 1
76 (96054 EXHAUST GASKET 1
77 [243130-010 |THE FUEL TANK 1




